SPORTON LAB.

FCC RF Test Report

Report No. : FG892506B

LTE Band 5/

5MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 30.00 dBm  Offset 14.00 dB

SGL Count 100/100

Mode Auto Sweep

Sp n [C%J]

Ref Level 30.00 dém Offset 14.00 dg Mode Auto Sweep
SGL Count 100/100

@1 AvgPwr (@1 AvgPwr
Limit ¢heck PABS | SPURIGIE CHMEKARS PABS
q 3 3 DABS Li SPURIOUS, INE_ABS PASS
20 UIBIF;‘IH PURIOUS INE_ABS PABS /.\ ZDUB;'::P ‘l S
10 dBm F \ 10 dBm ‘
0de {' L 0 dém J \‘
-10 dem ﬁ l‘ -10 dBm f—
SPURIOUS_LINE_&BS ! fi {
-20 dBm } f[ﬂ I{’\ 20 dem " : f 1
[y Fi | Lt [
L lmw Wm" T k}! T A
I
-40 dam oy ! L40 dpm ! \{_\_\.\
50 5*—’( - — -50 dBm
/ N S N o
-60 dém 50 derm
Start 815.0 MHz 3003 pts Stop 829.0 MHz | ||['Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency |__Powerabs | AL Rangelow | Rangeup | RBW | Frequenc | _Powerabs |  ALimit
£15.000 MAz 523,000 MHZ 100,000 kAz §22,98801 MHz -35.63 dem -22.63 06 844.000 MHz 849,000 MHZ 100,000 kA2 ey 10,18 dbm _mwl
823.000 Mrz | 82+4.000 Mz £0.000 kHz 523 99850 Mz -16.68 dém -3.85d8 849,000 MHz | 850,000 MHz 50.000 kHz £49,00350 MHz -17.62 dBm -4.62 dB
824.000 MHz 829,000 MHz 100.000 kHz 824,37712 MHz 19.83 dBm -10.17 d& 850.000 MHz B860.000 MHz 100.000 kHz £850,00500 MHz -37.67 dBm —24.67 dB
——
.
i | L N [ ™
Date: 11.0CT 2018 12:08:29 Date: 11.0CT 2018 121953
Lowest Band Edge / Full RB Highest Band Edge / Full RB
- o
Spectrum = Spectrum v
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit ¢heck PABS | SPURIGHIE GliEk — PABS
d 3 3 PARS Line _$PURIOUS_LINE_ABS PAS!
20 UIBIF;‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dBm 10 dBm
P L n«,(w-wm!-\ Y e
0de { ‘\ qdem
|
-10 dem f 10 dBm
SPURIOUS_LINE_ABS J \ ‘
20 dBm If 20 dBm H
-30 dBm -30 dBm
40 dBm 7 40 dem —
e
S0 dem 50 dem i N
\"—*"-4-._..
=60 cBm; -60 dem:
Start 815.0 MHz 3003 pts Stop 829.0 MHz | (|| Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs | ALimit Rangelow | Rangeup | RBW | Freguenc | Powerabs | ALimit
£15.000 MAz 523,000 MHZ 100,000 kAz 522,01608 MHz -33.46 dBm -20.46 d& 844.000 MHz 849,000 MHZ 100,000 kA2 e =03 dom _mwl
523,000 MHz £824.000 MHz 50.000 kiz 82399550 MHz -29.96 dm -16.96 & 843.000 MHz 850.000 MHz 50,000 kHz 840,00450 MHz -30.13 dBm -17.13 dB
£24.000 MHz £29.000 MHz 100.000 kHz £28.54296 MHz £.27 dem -23.73 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -36.61 dBm -23.61 dB

i :

Date: 11.0CT 2018 121148

i (|

Date: 11.0CT.2018 12.23.08

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : A6GC4D-4G4USV6

Page Number 1 A105 of A157
Report Issued Date : Oct. 19, 2018
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG892506B

LTE Band 5/ 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Spectrum =] sp n
Ref Level 30.00 dém  Offset 14.00 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PABS | SPURIGHIE CHBEKABS_ PABS
. . x ABS Li SPURIOUS, INE_ABS PASS
20 UIBIF;‘IH PURIOUS INE_ABS PABS ZDUB;'::P S
N fi
10 dem # \ 10 dém ’
ode Jl ‘L 0 dem i g
-10 derm - -10 dBm "‘l '
SPURIOUS_LINE_ABS f |
-20 dém /f ‘H Fr i dBm ‘ - [
R NPT
30 dam J}m\\M& L 5 g " .lmlﬁ
U LM AN Tl A At
d
; , f = M
40 dBm r.»"’“lf 4 o7 40 dBm-g \f“‘n\
-50 gBm e 50 dem R T S
V. 1 Fa— T AN, i~
60 dBm 50 derm
Start 815.0 MHz 3003 pts Stop 829.0 MHz | (|'Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious E'"i“i'"l‘s | | | | Spurious Emissions
__Range Low Range Up REW Freguency Power Abs AL Rangelow | Rangel | REW | Freguenc | Powerabs | ALimit
£15.000 MHz 823,000 MHz 100,000 kHz 822 98501 MHz -36.69 dém -23.60 d& 541,000 MI | 849-000 Mz 100.000 kHz 56,6778 Tz 16.96 dBm -uwl
823.000 Mrz | 82+4.000 Mz £0.000 kHz 823,35051 MHz -16.46 dém -3.46 dB 849,000 MHz 850000 MHz 50,000 kHz £49,00350 MHz -17.38 dBm -4.38 dB
£824.000 MHz 529,000 MHz 100,000 kHz 824,31219 MHz 19.02 dBm -10.98 dB 50,000 MHz B80.000 MHz 166 D00 kHz BED.00E00 Mz 3734 cdbm o454 db,
——
.
)i | [ i 1 ™

Date: 11.0CT 2018 12:10:07

Date: 11.0CT 2018 12:21:31

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 11.0CT 2018 12:13.:24

Spectrum = Spe n
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHE GlinEARS_ PAES
| 3 3 AES Line SPURIOUS_LINE_ABS. PAS!
20 dIBIﬁr‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dBm 10 dBm
MW.--M‘——-»-\;MW'\ m%www
0de - dBm; 1
]
10 dem l L 10 dBm
SPURIOUS_LINE_ABS { ]-
20 dem J 20 dem p
-30 dBm J -30 dBm \w\
-40 dem e -40 dém -
ﬁ.ﬁv-"'“xw -—““‘-"“\4_
50 d8m — 50 dem L
- = -_‘_'—‘"——.-.__.
-60 dBm 50 dBm
Start 815.0 MHz 3003 pts Stop 829.0 MHz | ||('Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | _PowerAbs |  aLimit
£15.000 MAz 523,000 MHZ 100,000 kAz §22,95604 MHz -33.14 dem -20.14 06 844.000 MHz 849,000 MHZ 100 000 kHz e e 572 dbm -24W|
523.000 MH2 | 694,000 MHz £0.000 kHz 823,38351 MHz -29.32 dbm -16.32 d8 849,000 MHz 850000 MHz 50,000 kHz 849,00749 MHz -30.31 dBm -17.31 d8
824.000 MHz £29.000 MHz 100.000 kHz £28.13337 MHz £.29 dBm -23.71 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.07493 MHz -35.72 dBm -22.72 dB
.
I J1 L i

Date: 11.0CT.2018 1224.47

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : A6GC4D-4G4USV6

Page Number : A106 of A157
Report Issued Date : Oct. 19, 2018
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG892506B

LTE Band 5/ 10MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 30.00 dBm  Offset 14.00 dB

SGL Count 100/100

Mode Auto Sweep

Sp n [C%J]

Ref Level 30.00 dém Offset 14.00 dg Mode Auto Sweep
SGL Count 100/100

@1 AvgPwr (@1 AvgPwr

Limit fheck PARS | SPURIGE CHNEKABS_ PABS

. ; ; S ABS Li sPURIOUS_LINE_ABS PASS
20 UIBIFF‘IH PURIOUS_) INE_ABS PA q 20 UB!!':i‘P S W
10 dBm ‘ 10dBm /l ]
0ds i w 0 dem \
- 1 1 -10 de J
e il i i
20 dem / '1 [h‘ {"I 25 dem ﬁ = \
0
-30 dém "}l T E -30|dBm rJ‘
/ U L[, AL ] TN L Y \
-40 dem 2 £ 4 .ﬁ\‘.—v, T A |[f<po em— A T
/ Wit vt 7 W..f N '\ ’\ /oW v ‘\ /\
_ WL v
m y - -50 de 1
LN N A e VU E—

-0 dBm -60 dem
Start 815.0 MHz 3003 pts Stop 834.0 MHz ] || 'Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Law Range Up REW Freguency Power Abs AL Rangelow | Rangel | REW | Freguenc | Powerabs | ALimit

£15.000 MHz 823,000 MHz 100,000 kHz 81889510 MHz -38.76 dém -25.76 d& 535,000 Mz | 849-000 Mz 100.000 kHz S04 1558 1Tz 19.16 dBm -mml

523.000 MHz | B94.000 MHz 160.000 khz 823,57552 MHz -16.15 dBm 315 d8 849,000 MHz | 850000 MHz 100,000 kHz 849,02248 MHz -15.90 dBm -2.90 dB

524.000 MHz 834,000 MHz 100,000 kHz 524,62438 MHz 18.91 dBm -11.09 d8 850.000 MHz 860.000 MHz 100.000 khz BED.00500 Mz ~39-72 dbm 26 72 db,

I | ] i 1 ™)

Date: 11.0CT 2018 12:28:50

Date: 11.0CT 2018 1240:13

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 30.00 dBm  Offset 14.00 dB

SGL Count 100/100

Mode Auto Sweep

Spe

Ref Level 30.00 dém Offset 14.00 di Mode Auto Sweep
SGL Count 100/100

Date: 11.0CT 2018 12:32:06

@1 AvgPwr [@1 avoPwr

Limit §heck PARS | SPURIGHIE GHEEKARS_ PAES

G | 3 3 DABS Line _$PURIOUS_LINE_ABS PAS!
20 UIBIFF‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dém 10 dem
0de | rmpeafip i iafomprem s s e oo s ’ 0 e T e i S
| \
-10 dBm | -10 dBm
SPURIOUS_LINE_ABS \ ‘
20 dem j | -0 dem
1l a
-30 dem M’\u 4 -30 dBMm x
-40 dem MR NPVERCSS S -40 dBm [
_J"’d-’( [ B
50 dem -
——

=60 cBm; -60 dem:
Start 815.0 MHz 3003 pts Stap 834.0 MHz || Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit

E15.000 MAz 923,000 MHz 100,000 kHz 522,18082 MHz -36.10 dem -23.10 dB 539,000 MHz 849,000 MHZ 100,000 kA2 89681718 Mz 301 dom -zeﬁl

523,000 MHz £24.000 MHz 100,000 kHz 82394555 MHz -30.85 dm -17.85 8 843.000 MHz 850.000 MHz 100,000 kHz 840,01748 MHz -30.39 dBm -17.39 dB

£24.000 MHz 534.000 MHz 100.000 kHz £31.96703 MHz 3.39 dBm -26.51 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.01499 MHz -39.06 dBm -26.06 dB

I X i -

Date: 11.0CT.2018 12.43:29

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : A6GC4D-4G4USV6

Page Number 1 A107 of A157
Report Issued Date : Oct. 19, 2018
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG892506B

LTE Band 5/ 10MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 14.00 dB Mode Auto Sweep

Sp

Ref Level 30.00 dBm
SGL Count 100/100

Offset 14.00 dB Mode Auto Sweep

@1 AvoPwr (@1 vgPwr
Limit §heck PABS | SPURIGNE CHNEKABS PARS
s ; ; S ABS Li SPURIOUS_LINE_ABS PABS
20 UIBIFF‘IH PURIOUS INE_ABS PA 20 ﬂB;’:i‘P S
[
i
10 dBm \\ 10 dBm H‘ \
o ds j H 0dem } T
|
-10 dém llh -10 dem L
20 dem ! Vl i £ -2p dem L VI‘
‘ I | (
-30 dBm q‘uw i f ]| -30|dBm U\ [fr A
Al Wy LM 0 N LN ] LAl \
7 7 X
% mﬁm N F N MU A A ) T Y VN
-50/dem— R, i -50 deff
[ i R e, T
-60 dBm -60 dem:
Start 815.0 MHz 3003 pts Stop 834.0 MHz || Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Law Range Up RBW Freguency Power Abs ALi Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
§15.000 MHz 523,000 MHz 100.000 kHz 822,30070 MHz -37.05 d&m -24.65 d8 §39.000 MHz 849,000 MHz 100.000 kHz 848,42557 MHz 18.69 dBm -11.12 dB
£23.000 MHz 824,000 MHz 100.000 kHz 923,95650 MHz -15.20 dm -2.20.d8 849,000 MHz 850,000 MHz 100,000 kHz 84901449 WMHz -16.24 dBm -3.24 d8
824.000 MHz 934,000 MHz 100.000 kHz 824.58442 MHz 18.81 dém -11.19 dB £50.000 MHz 860.000 MHz 100.000 kHz 850.73427 MHz 38.89 dBm 25.89 dB
]—' [ | AX ‘"[ (| ]
Date: 11.0CT.2018 12:30:28 Date: 11.0CT.2018 12 41:51
Lowest Band Edge / Full RB Highest Band Edge / Full RB
m
Spectrum (|| See n v
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECLiNEKARS_ PARS
G | 3 3 DABS Line _$PURIOUS_LINE_ABS PAS!
20 UIBIFF‘IH PURIOUS INE_ABS F 20 C‘BH‘n‘P S
10 dBm 10 dBm
ods B e 1 B A A o A e A A
| \
-10 d8m | -1jp dem 1
SPURIOUS_LINE_ABS l
-20 dem Il 0 dBm t
/
-30 dBm ¥ )J [0 dem ]
|ttt N
-40 dem -40 dBm P
| .
-50 dem:
—
-60 dBm -60 dem:
Start 815.0 MHz 3003 pts Stop 834.0 MHz | ||['Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Law Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
§15.000 MHz 923.000 MHz 100.000 kHz §22.82817 MHz -34.63 dem -21.63 d& 539.000 MHZ '849.000 MAZ 100.000 kHz 94457942 1Az 241 dBm 27.50 db
£23.000 MHz 824,000 MHz 100.000 kHz 923,97253 MHz -31.05 dém -18.05 8 849,000 MHz 850,000 MHz 100,000 kHz 849,00050 MHz -30.45 dBm -17.45 dB
824.000 MHz £34.000 MHz 100.000 kHz 63013886 MHz 2.96 dem =27.04.d8 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -38.99 dbm -25.99 dB
i i (| )

Date: 11.0CT 2018 12:33.44

Date: 11.0CT.2018 12.45.07

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : A6GC4D-4G4USV6

Page Number : A108 of A157
Report Issued Date : Oct. 19, 2018
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG892506B

LTE Band 12/ 1.4MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1RB

Spectrum

Ref Level 30.00 dBm  Offset 14.00 dB

SGL Count 100/100

Mode Auto Sweep

Sp

Ref Level 3000 dém Offset 14.00 de
SGL Count 100/100

Mode Auto Sweep

@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
y : . hAKS Line _§PURIQU$_LINE_aABS PASS
20 UIBIF;‘IH PURIOUS INE_ABS PA & 20 dbm O
10 dem / \\ 10 dém
ode i \ 0 dem
-10 d&m -10 dem J
SPURIOUS_LINE_ABS lw"\ N
-20 deém T Mlvf*m -20 dB “\A ‘r
-30 dBm J{ lu -3 :MY \w’\
40 dBm /\’ -40 dBm
e T
—— oo
50 dBm E \
R o — 50 dem =
-0 dBm -60 dem
Start 690.0 MHz 3003 pts Stop 701.0 MHz ] || 'Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Low Range Up REBW Freguency Power Abs Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
£90.000 Mz 698,900 MHz 100,000 kHz 698,89555 MHz -20.18 dém -7.18 d8 714.000 MHz 716,000 MHz 100.000 kHz 71573127 MHz 20.52 dbm -0.48 d&
£58.500 MHz £93.000 MHz 30.000 kHz £98,99845 MHz -15.58 dém -2.58 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00245 MHz 15.47 B 4T de
£99.000 MHz 701,000 MHz 100,000 kHz £09,24675 MHz 21.02 dem -8.97 d& 716.100 MHz 725000 MHz 166 D00 kHz 216.12223 Mz 21.82 dBm 5E2 db

)i J (|

Date: 11.0CT 2018 16:04:05

i (|

Date: 11.0CT 2018 16:15:44

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum = Spe n
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GHEEKARS_ PARS
G | 3 3 DABS Line SPURIOUS _LINE_ABS. PAS!
20 UIBIFF‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dBm JM s e
' [
0da } i 0 dem ]‘
-10 dBm 10 d 4
SPURIOUS_LINE_ABS \
20 dem _,-/-V 20 ghm v
. X
30 dBm = 30 dem e
=
-40 dam P -40 dem T
[’ \\%
-50 dém 50 dem o
e e
-0 dBém 50 dBm
Start 690.0 MHz 3003 pts Stop 701.0 MHz Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Frequency Pawer Abs ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
£90.000 Mz 698,900 MHz 100,000 kHz 698.87777 MHz -21,0% dém -8.09 d& 714.000 MHz 716,000 MHz 100.000 kHz 71528172 MHz 13.01 dBm -16.99 d&
£58.500 MHz £93.000 MHz 30.000 kHz £98,99775 MHz -22.07 dém -9.07 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00704 MHz 23.67 dBm 06T de
£99.000 MHz 701,000 MHz 100,000 kHz £09,34665 MHz 12.81 dBm -17.19 dB 716.100 MHz 725000 MHz 166 D00 kHz 216.14001 MHz Z29.57 dBm 657 db,
I J1 1 i

Date: 11.0CT 2018 18:08:21

Date: 11.0CT.2018 16:13:28

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : A6GC4D-4G4USV6

Page Number

Report Version : Rev. 01

1 A109 of A157
Report Issued Date : Oct. 19, 2018

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG892506B

LTE Band 12/ 1.4MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 30.00 dBm  Offset 14.00 dB

SGL Count 100/100

Mode Auto Sweep

Sp n [c%]]

Ref Level 30.00 dém Offset 14.00 dg Mode Auto Sweep
SGL Count 100/100

@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHIE CHBEKABS PABS
q 3 3 PABRS Lt SPURIOUS. INE_ABS PASS
20 UIBIFF‘IH PURIOUS INE_ABS PA " 20 ﬂB;’:i‘P S
!
10 dBm f \ 10 dBm -
| [
ode \ 0 dBm } !
-10 dam -10 dBm
SPURIOUS_LINE_&BS n‘[““ N
-20 dem Y o -20 e
i W W
-30 dBm J’ -3 d ¥
/Y ry
40 derm -40 dBm ..
e "
[ b
-50 dem -50 dem: —
s R
-0 dBm -60 dem
Start 690.0 MHz 3003 pts Stop 701.0 MHz | ||'Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
__Range Low Range Up REBW Freguency Pawer Abs Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£90.000 MHz 698,500 MHz 100.000 kHz 698,89555 MHz -20.58 dém -7.58 d8 714.000 MHz 716.000 MHz 100.000 kHz 715.76124 MHZ 19.71 dBm -10.29 d&
598.900 MHz 699,000 MHz 30.000 kHz 698.99525 MHz -15.18 dBm -2.18 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00075 MHz 15.59 B o de
589.000 MHz 701,000 MHz 100,000 kHz 699.21878 MHz 20.55 dBm -9.45 dB 716.100 MHz 725000 MHz 166 D00 kHz 21610445 MHz 20,90 dBm 2.50°db,

)i J (|

Date: 11.0CT 2018 16:05:13

i (| 2

Date: 11.0CT 2018 16:16:52

Lowest Band Edge /Full RB

Highest Band Edge /Full RB

Spectrum = Spe n =
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GHEEKARS_ PAES
G | 3 3 DABS Line SPURIOUS _LINE_ABS. PAS!
20 dIBIﬁr‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
1
10 dBm . 1\ 10 dBm \
08 / ; 0 dem+ i
|
-10 dBm M -10 de|
SPURIOUS_LINE_ABS “ ‘
20 dem 20 ghm
N ;
.
-30 dBm = -30 dBm
.,
40 dBm 40 dBm
A.»"j \\
50 dam — 50 dém S
NSRSy st
=60 cBm; -60 dem:
Start 690.0 MHz 3003 pts Stap 701.0 MHz || Start 714.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Frequency Pawer Abs ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
590.000 MHz 698,900 MHz 100.000 kHz 698.87777 MHz -20.78 dém -7.78.d8 714.000 MHz 716,000 MHz 100.000 kHz 71501199 MHz 12.17 dBm -17.83 dB
£58.500 MHz £93.000 MHz 30.000 kHz £98,99056 MHz -22.40 dém -9.40 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 02062 MHz 23.22 dBm 1022 a8
£99.000 MHz 701,000 MHz 100,000 kHz 700,05395 MHz 12.71 dBm -17.29 dB 716,100 MHz 725000 MHz 166 D00 kHz T16. 10445 MHz 21,65 dBm 569 dn
I X i -

Date: 11.0CT 2018 18:07:29

Date: 11.0CT.2018 16:14:36

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : A6GC4D-4G4USV6

Page Number : A110 of A157
Report Issued Date : Oct. 19, 2018
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG892506B

LTE Band 12 / 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Spectrum

Ref Level 30.00 dBm  Offset 14.00 dB

SGL Count 100/100

Mode Auto Sweep

Sp

Ref Level 30.00 dBm
SGL Count 100/100

Offset 14.00 dB Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHE GHEEKABS PABS
Line SPURIOUS INE_ABS PABS Line SPURIOUS, INE_|ABS PASS
20 dBm 20 dBm o
\ [
10 dBm { ] 10 dém { ‘\
0ds | ‘k 0 dem {
-10 d&m -10 dem a
SPURIOUS_LINE_ABS '\
-20 dem \hﬁ ﬂ, -2p dem ! ‘\ . J'JI"
[T Tl S K N
20 J ORI FURPR || SRMFENR o \
,f i
40 dBm — - 40 dBm .
2, e’ N i
-50 dem y . , o
P L ] 50 dBm: g
-0 dBm -60 dem
Start 690.0 MHz 3003 pts Stop 702.0 MHz | ||'Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Low Range Up REBW Freguency Power Abs Rangelow | Range U, | RBW | Freguenc: | pPowerabs | ALimit
£90.000 MHz 698,500 MHz 100.000 kHz 698,89555 MHz -20.63 dém -7.63 d8 L5000 MI | 716.040 Mz 100.000 kHz FCRE LT 20.03 dBm —-SWI
598.900 MHz 699,000 MHz 30.000 kHz 698.99905 MHz -15.92 dBm -2.92 dB 716.000 MHz 716,100 Mz 30,000 kHz 715 00295 WHe 1575 dom 75 db
599.000 MHz 702.000 MHz 100.000 kHz 699.26523 MHz 20.1% dBm -9.51 dé 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -21.16 dbm -8.16 dB
i . i 1 o

Date: 11.0CT 2018 16:20:25

Date: 11.0CT 2018 16:29:48

Lowest Band Edge /Full RB

Highest Band Edge /Full RB

Spectrum = Spectrum =
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 14.00 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100100
@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKARS PABS
G | 3 3 DABS Line _$PURIOUS_LINE _|ABS PAS!
20 UIBIF::‘IH PURIOUS INE_ABS F 20 C!BH‘.‘P S
10 dem {}h x 10 88—t
0de \" dem '\
-10 dBm ‘/ -10 dBm. |
SPURIOUS_LINE_ABS { M
-20 dBm /ﬂ -20 dBm LJ.
-30 dem ~ 1 -30 dem Vo
. —
-40 dam - -40 dem "
e \_
-50 dém 50 dem =
I S| —
-0 dBém 50 dBm
Start 690.0 MHz 3003 pts Stop 702.0 MHz Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | Powerabs | ALimit
550.000 MAz 698,900 MHz 100,000 kHz 698,89555 MHz -23.73 dBm -10.73 68 713.000 MHz 716.000 MAz 100,000 Kz R 8,56 cbm -awl
698,500 MHz 599,000 MHz 30.000 kHz 698.99885 MHz -25.96 dBm -12.96 dB 716,000 MH= 716,100 MHz 20,000 kHz 71600265 MH= 26,90 dBm 1590 dB
£99.000 MHz 702,000 MHz 100,000 kHz 701.63886 MHz 9.03 dBm -20.97 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.17567 MHzZ 55 ¢4 dBm 1244 dB
I J1 L i

Date: 11.0CT 2018 18:22:41

Date: 11.0CT.2018 16:32:04

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : A6GC4D-4G4USV6

Page Number 1 A111 of A157
Report Issued Date : Oct. 19, 2018
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG892506B

LTE Band 12 / 3MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum | n 7
Ref Level 30.00 dBm  Offset 14.00 dg Mode Auto Sweep Ref Level 30,00 dém  Offset 14.00 dB Mode Autg Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGHE GHEEKABS PABS
. . x ABS Li SPURIOUS, INE_|ABS PASS
20 UIBIFF‘IH PURIOUS INE_ABS PABS {[\ ZDUBIL\?P \ S
10 dBm I 10 dBm f[
[ B
ode \\ 0 dem l"
-10 d&m -10 dBm
SPURIOUS_LINE_ABS
§ J b0 il 1.
20 dem i P 1 F } i
/ P ey VTR
-30 dem IJ'N‘W Yy 30 -y g e
~ Ty m ) ~ 1 ik
40 dBm A A 40 dBm S
Ea W “*' e
-50 dém ) -50 dem: k)
SO N
-0 dBm -60 dem
Start 690.0 MHz 3003 pts Stop 702.0 MHz ] ||['Start 718.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Low Range Up REBW Freguency Power Abs Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
£90.000 MHz 698,500 MHz 100.000 kHz 698,89555 MHz -19.67 dém -6.57 d8 713.000 MHz 716.000 MHz 100.000 kHz 715.78272 MHz 19.76 dBm -10.24 d&
598.900 MHz 699,000 MHz 30.000 kHz 698.99625 MHz -14.76 dBm -1.76 dB 716.000 MHz 716,100 Mz 30,000 kHz 715 00008 MHe ~1E93 dom 253 db
599.000 MHz 702.000 MHz 100.000 kHz 699.23227 MHz 20.12 dBm -9.68 di 716.100 MHz 725.000 MHz 100.000 kHz 716.22892 MHz -20.62 dBm -7.62 dB
T
i . i 1 o

Date: 11.0CT 2018 16:21:33

Date: 11.0CT 2018 16:30:56

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum = Spectrum v
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIECLiNEKARS_ PABS
| 3 3 AES Line _$PURIOUS_LINE _|ABS PAS!
20 UIBIF;‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dBm 10 dgm
e e
e v
’ WL Mv-w\
0de ] \ dem
| \
-10 d8m 10 dem |
SPURIOUS_LINE_~BS / &
-20 dem -20 dBm J”.\\
30 dBm — u -30 dBm ¥
e R
. e,
-40 dBm = -40 dBm -
-50 dem: — -50 dem:
S NP S e il e
-0 dBém 50 dBm
Start 690.0 MHz 3003 pts Stap 702.0 MHz || Start 713.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | REW | Freguenc | Powerabs | ALimit
560.000 MRz | 608,900 MHZ 100,000 kHz £98,77108 MRz -23.64 dBm -10.64 d& 713.000 Mz | 716.000 MAZ 100.000 KAz  ERETETT 565 dbm -mﬁl
698.900 MHz 599.000 MHz 30.000 kHz 698.99775 MHz -25.96 dBm -12.96 dB 716,000 MH= 716,100 MH2 30,000 kHz 716.00095 MHz 3654 dBm 13,54 0B
599.000 MHz 702.000 MHz 100.000 kHz 701,15634 MHz 8.48 dBm -21.52 dB 716.100 MHz 725,000 MHz 100.000 kHz 716, 10445 MHz -25.16 dBm -12.16 dB
Y
I J1 L i

Date: 11.0CT 2018 18:23.49

Date: 11.0CT.2018 16:33:12

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : A6GC4D-4G4USV6

Page Number 1 A112 of A157
Report Issued Date : Oct. 19, 2018
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0




SPORTON LAB.

FCC RF Test Report

Report No. : FG892506B

LTE Band 12 / 5MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum | n =
Ref Level 30.00 dém  Offset 14.00 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHE GHEEKABS PABS
. ; ; JAES Li 5PURIOUS_LINE_ABS PASS
20 UIBIFF‘IH PURIOUS INE_ABS PA 20 ﬂB;’:i‘P '1 S
i i
10 dBm } \l 10 dBm [ ‘
|
ode j i 0dem ﬁ ‘i
-10 dém —h -10 dBm 1/ L
SPURIOUS_LINE_ABS J ﬂ J’\ 4
-20 dem b + 20 dBm T
! \ N WY
30 dem m J | bold g \
. of i 1 i TN
/ AR ] T \
-40 dBm 40 tBm—y ¢ A
~ o Y
-50 dBm — -50 dBm
P et s S
+60 dam -60 dem
Start 690.0 MHZ 3003 pts Stop 704.0 MHz ] ||['Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Low Range Up REBW Freguency Power Abs Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
£90.000 Mz 698,900 MHz 100,000 kHz 698,99555 MHz -19.28 dém -6.28 d& 711.000 MHz 716,000 MHz 100.000 kHz 71568781 MHz 19.66 dBm -10.34 dB
598.900 MHz 699,000 MHz 30.000 kHz 698.99945 MHz -17.92 dBm -4.92 dB 716.000 MHz 716,100 Mz 30,000 kHz 715 00245 MHe 1795 dom 495 b
599.000 MHz 704.000 MHz 100.000 kHz 699,36713 MHz 20.20 dem -9.80 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -19.74 dBm -6.74 dB
i . i 1 o

Date: 11.0CT 2018 16:36:45

Date: 11.0CT 2018 16:46:08

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum = Spe n =
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
G | 3 3 DABS Line _$PURIOUS_LINE_ABS, PAS!
20 dIBIﬁr‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dBm 10 dBm
L (PP B m,.,m.\ T s Y
o de s of o .
J il |
-10 dem I 10 dem
SPURIOUS_LINE_ABS | ]\ \
“20 dem I,f 20 dBm ,}
-30 dBm [— -30 dem —
u—— ’ | I
-40 dBm — 40 dBm 5
e ™,
50 dem ot 50 dem S
1 -\‘L‘—‘—..
-0 dBém 50 dBm
Start 690.0 MHz 3003 pts Stop 704.0 MHz ] ||('Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | REW | Freguenc | Powerabs | ALimit
560.000 MRz | 608,900 MHZ 100,000 kHz 698.67777 Mnz ~26.77 dém -13.77 de 711.000 Mz | 716,000 MMz 100,000 Kiz rRFrEr T _Zaml
£58.500 MHz £93.000 MHz 30.000 kHz £98,99975 MHz -23.32 dém -16.32 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00125 MHz 30.26 dBm 1726 de
599.000 MHz 704.000 MHz 100.000 kHz 70344805 MHz 5.63 dBm -23.37 d& 716.100 MHz 725,000 MHz 100.000 kHz 716, 10445 MHz -28.96 dBm -15.96 dB
I J1 L i

Date: 11.0CT 2018 18:39:01

Date: 11.0CT.2018 16.48:24

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : A6GC4D-4G4USV6

Page Number 1 A113 of A157
Report Issued Date : Oct. 19, 2018
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG892506B

LTE Band 12 / 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

o
Spectrum | n =
Ref Level 30.00 dBm  Offset 14.00 dg Mode Auto Sweep Ref Level 30,00 dém  Offset 14.00 dB Mode Autg Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
q 3 3 PARS Lt SPURIOUS, INE_ABS PASS
20 UIBIFF‘IH PURIOUS INE_ABS PA ﬁ ZDUB;':i‘P '\ S
10 dem f ¥ 10 dém "F ‘
|
o0de ‘ 0 dém 1
N il
-10 d8m I -10 dem 4
SPURIOUS_LINE_ABS f
-20 dBm ’J ’h\} -20 dBm H L
N | . Nl N
-30 dBm k 7 { W 1 - n\dm ) AT
/ W J MW{ 0 W"H,J \
-40 dBm — ~ - -40 dem—if S
™, ]
-50 dBm Fa -50 dBm ¥
S T A el
-60 dém 50 derm
Start 690.0 MHz 3003 pts Stop 704.0 MHz ] ||['Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
__Range Low Range Up REW Freguency Power Abs Rangelow | Rangeup | REW | Freguency | Powerabs | ALimit
590.000 MHz 698,900 MHz 100.000 kHz 698,89555 MHz -18.23 dém -5.23d8 711.000 MHz 716,000 MHz 100.000 kHz 71568282 MHz 19.00 dBm -11.00 d&
£58.500 MHz £93.000 MHz 30.000 kHz £98,99715 MHz -17.28 dém -4.28 dB 716,000 MH= 716,100 MHz 30,000 kHz 716.00055 MHz 16.19 dBm 5 10ds
£99.000 MHz 704,000 MHz 100,000 kHz £09,34216 MHz 19.45 dBm -10.55 d& 716.100 MHz 725000 MHz 166 D00 kHz 716 10645 MHz 19.36 dBm ¢35 dn
]—' | g il (| ™)
Date: 11.0CT 2018 16:37:53 Date: 11.0CT 2018 164716
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectrum = Spe n =
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
G | 3 3 DABS Line _$PURIOUS_LINE_ABS PAS!
20 UIBIFF‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dBm 10 dBm
et e R \ WMWWW
0de 1 ‘1 D{;Bm T
{
-10 dem ’ {10 dBm ]
SPURIOUS_LINE_ABS 1 \
20 dem f’l M1l {z0 cem \
—1l lL
-20 dBm 2 -30 dBm ‘ i o
—~] R
-40 dam -40 dBm -
| ""“-w\
-50 dam -50 dem
=60 cBm; -60 dem:
Start 690.0 MHz 3003 pts Stap 704.0 MHz || Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Law Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequenc | _Powerabs |  ALimit
560.000 MRz | 608,900 MHZ 100,000 kHz 698.68660 MRz -26.74 dém -13.74 dB 711000 Mz | 716.000 MAZ 100,000 kiz R .00 cBm _Zaml
£58.500 MHz £93.000 MHz 30.000 kHz £98,99955 MHz -23.42 dém -16.42 dB 716,000 MH= 716,100 MHz 30,000 kHz 716.00255 MHz 30,00 dBm 1709 dB
599.000 MHz 704.000 MHz 100.000 kHz 703.17333 MHz ©.36 dBm -23.64 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -28.37 dbm -15.37 dB
I X i -

Date: 11.0CT 2018 16:40:09

Date: 11.0CT.2018 16.49:32

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : A6GC4D-4G4USV6

Page Number

Report Version

1 A114 of A157
Report Issued Date : Oct. 19, 2018
: Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG892506B

LTE Band 12 / 10MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum | n =
Ref Level 30.00 dBm  Offset 14.00 dg Mode Auto Sweep Ref Level 30,00 dém  Offset 14.00 dB Mode Autg Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PARS
. ; ; S ABS Li SPURIOUS_LINE_ABS PABS
20 UIBIF;‘IH PURIOUS INE_ABS PA 20 IjB;':i‘P S ‘
|
10 dBm " 10 dém I‘ \
ode f ‘\ 0 dem }‘
E \ A -10 de; ‘1
e il : ki
-20 dgm ". Ivh.“ I -E%dBW "l d .|‘"
\ I I | 7
-30 dém ‘h-’\ - h i -3h Hem J‘ i 1 \\
/ p . ]
/ PR A \ A M |/ \
-40 dBm ﬂ =7 ra e Tt i r 0 dBm— i \“ .J.”‘ 4 T
R S LA »,,/ L L o ! 1 P
| / v B
-S50,48m v -50 dem —7
NN FUSNEN B 1A
-0 dBm -60 dem
Start 690.0 MHz 3003 pts Stop 709.0 MHz ] || 'Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Low Range Up REBW Freguency Power Abs Rangelow | Range U, | RBW | Freguenc: | pPowerabs | ALimit
£90.000 MHz 698,500 MHz 100.000 kHz 69888666 MHz -18.10 dém -5.10 d8 06,000 MI | 716.000 Mz 100.000 kHz PR AT 20.31 dBm —-SWI
£58.500 MHz £93.000 MHz 30.000 kHz £98,99006 MHz -20.46 dem -7.45 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00205 MHz ~20.55 dBm e de
£99.000 MHz 709,000 MHz 100,000 kHz £09,58442 MHz 19.71 dBm -10.29 dB 716.100 MHz 725000 MHz 166 D00 kHz 216.11934 MHz 218 44 dBm 544 db
)i | [ i 1 ™
Dater 11.0CT 2018 16:55:28 Date 11.0CT 2018 17-04'51
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectrum = Spe n =
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
G | 3 3 DABS Line _$PURIOUS_LINE_ABS PAS!
20 UIBIF;‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dem 10 dBm:
ods T et o i MA—-ANM;V“I o domm e e At N A AN i i
\
-10 dBm % -1p dem I
SPURIOUS_LINE_ABS { % ‘I
20 dem - “ 40 dem T
-30 dBm ‘-’.H[J -30 dBm )
T A
— —
40 dBm 40 dBm
|
dam -50 dem
S
-0 dBém 50 dBm
Start 690.0 MHz 3003 pts Stop 709.0 MHz ] ||('Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | _PowerAbs |  aLimit
560.000 MRz | 608,900 MHZ 100,000 kHz 698.68660 MRz ~30.40 dBm -17.40 08 08 D0n MHE | 716 PtD iz 100.000 KAz T 415 dbm _25W|
£58.500 MHz £93.000 MHz 30.000 kHz £98,94620 MHz -34.06 dém -21.06 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00594 MHz 34.12 dBm oiiode
599.000 MHz 709.000 MHz 100.000 kHz 706,43756 MHz 3.97 dBm -26.03 dB 716.100 MHz 725,000 MHz 100.000 kHz 716.11334 MHz -31.14 dBm -18.14 dB
I J1 L i

Date: 11.0CT 2018 18:57.44

Date: 11.0CT.2018 17.07.07

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : A6GC4D-4G4USV6

Page Number 1 A115 of A157
Report Issued Date : Oct. 19, 2018
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG892506B

LTE Band 12 / 10MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

o
Spectrum | n 7
Ref Level 30.00 dBm  Offset 14.00 dg Mode Auto Sweep Ref Level 30,00 dém  Offset 14.00 dB Mode Autg Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
. . x ABS Li SPURIOUS, INE_ABS PASS
20 dIBIﬁr‘IH PURIOUS INE_ABS PABS ZDUB;':;P S P
10 dem 10 dém f ‘
0ds 0 dem j %
-10 dem -10 dem S
SPURIOUS_LINE_ABS N
-20 dem I T 20 dem “\ a :I“
I l I /
-30 dBm | t -3D HBm -
K h 1 /
40 dem 5 Lyt | L 4] | \‘ o e f\l N L, Pt/ A
‘ \ T 7 u :
" ﬂ%’n j L\ b A 50 dér L LY LJL \/\\"h A
— = -50 derm :
[ et WLy
-60 dém 50 derm
Start 690.0 MHz 3003 pts Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“'I‘S | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs Rangelow | Rangeup | RBW | Freguenc | _PowerAbs |  aLimit
£90.000 MHz 698,900 MHz 100.000 kHz 698.89555 MHz -18.00 dém -5.00 d8 706.000 MHz 716.000 MHz 100.000 kHz T1e405E8 Tz 20.05 dBm —gml
£58.500 MHz £93.000 MHz 30.000 kHz £98,99855 MHz -15.80 dém -6.80 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00015 MHz ~20.76 dBm 776 dB
£99.000 MHz 709,000 MHz 100,000 kHz £09,58442 MHz 19.09 dBm -10.01 dB 716,100 MHz 725000 MHz 166 D00 kHz 21610445 MHz Z18.16 dBm 518 dn
.
i | L N [ ™
Date: 11.0CT 2018 16:56:35 Date: 11.0CT 2018 170559
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectrum = Spe n v
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PARS
d 3 3 PARS Line _$PURIOUS_LINE_ABS PAS!
20 dIBIﬁr‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dBm 10 dBm
0de T T adhe: i iadii (lavA s 0 :;‘*@-’ s T A SNy
-10 dBm \ -1p dem
SPURIOUS_LINE_ABS { \ \
20 dem 30 dem |
7 hﬂ \
-30 dBm — ..i’*f “30 dem |
] —
40 dem -40 dBrm S
L
50Bm 50 dBm
——
=60 cBm; -60 dem:
Start 690.0 MHz 3003 pts Stop 709.0 MHz ] ||('Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | _PowerAbs |  aLimit
560.000 MRz | 608,900 MHZ 100,000 kHz £98,89555 MRz -30.22 dBm -17.22 08 706.000 Mz | 716,000 MMz 100.000 KAz T 3.74 cBm _Zﬁwl
£58.500 MHz £93.000 MHz 30.000 kHz £98,95460 MHz -33.41 dém -20.41 dB 716,000 MH= 716,100 MHz 30,000 kHz 71601114 MHz 33.60 dBm 50,69 dB
£59.000 MHz 709.000 MHz 100.000 kHz 705.81718 MHz 3.56 dBm -26.44 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.12223 MHz -30.93 dBm -17.93 dB
.
I X i -

Date: 11.0CT 2018 18:58:52

Date: 11.0CT.2018 17.08:15

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : A6GC4D-4G4USV6

Page Number

1 A116 of A157

Report Issued Date : Oct. 19, 2018

Report Version

: Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG892506B

LTE Band 13 / 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

He

um

Ref Level 30.00 dBm
SGL Count 100/100

Offset 14.00 dB Mode Auto Sweep

Sp

um

Ref Level 3000 dém Offset 14.00 de
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 tvgPwr
Limit Gheck BAES Limit Gheck PAES
20 dbipe—teuRIOUS }INE Ans DAKS 20 dblpe—FRURLOUS L INE ABS Laps
10 dem n 10 dém H
ods H 0dBm “
/Hl -10 dBm —] f ‘\
| 1 20 dBm i
Lt ] . bt
LINE_ABS LT J/,“, | SPURIOUS_LINE_ABS_ ,H.\f\\ V Y
" i T ‘!ﬂ A ~ A
- L P 40 dBm ﬂ L
\ ! 50 dem i il
,_Jn -60 dBm
e - ] - |
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | Powerabs | ALimi Rangelow | Rangeup | RBW | Freguency | Pawerabs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 773.01598 MHz -55.00 dBm -20.00 d& 763.000 MHz 775.000 MHz 6.250 kHz 773.73526 MHz -66.73 dbm -31.73 dB
775.000 MHz 775,900 MHz 100.000 kHz 775.63971 MHz -38.70 dBm -25.70 d& 775.000 MHz 775.900 MHz 100.000 kHz 775,98247 MHz -53.02 dBm -40.02 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99416 MHz -39.31 dBm -26.31 dB 275.900 MHz 776.000 MHz 30.000 kHz 775,93462 MHz -57.73 dbm ~a4.73 dB
776.000 MHz 788.000 MHz 100.000 kHz 777.36064 MHz 19.28 dBm -10.72 d& 776.000 MHz 788.000 MHz 100.000 kHz 786.66334 MHz 19.15 dBm -10.85 dB
788.000 MHz 788,100 MHz 30.000 kHz 788,09555 MHz -56.26 dBm -43.26 d& 788.000 MHz 788.100 MHz 30.000 kHz 786.00385 MHz -41.06 dBm -28.06 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.13671 MHz -52.55 dBm -39.55 dB 788,100 MHz 793.000 MHz 100.000 kHz 789,70455 MHz -39.25 dBm 26,25 dB
793.000 MHz 806,000 MHz 6.250 kHz 797.24026 MHz -67.21 dBm -32.21 dB 793.000 MHz 806.000 MHz 6.250 kHz 793,17532 MHz -64.34 dBm -29.34 dB
—
Y
Il j ( £
Date: 11.0CT.2018 17:25:50 Date: 11.0CT 2018 17:37:13
Lowest Band Edge / Full RB Highest Band Edge / Full RB
5, um oo Spectrum C%J
Ref Level 30.00 dem  Offset 14.00 dB Mode Auto Sweep Ref Level 30.00 dBm  Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100100
@1 AvgPwr (@1 AvgPwr
Limit §heck PARS Limit ¢heck
20 dbHre—bRURIOUS L INE ABS DAKS 20 dbipre—$RURIOUS | INE ABS D
10 dBm 10dBm
e
0de ‘ 0 dem - ‘
-10 dBm — l -10 dem — \
-20 dBm + -20 dBm ! T
N \ - I L
SPURIOUS_LINE_ABS - | SPURIOUS_LINE_ABS
-40 dBm “j -40 dBm {\\
50 dBm f \f\ 50 dem r
-60 dBm -60 dBm
./n —— _,..»‘"'M
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALi Range Low Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 774,82617 MHz -46.02 deém -11.02 de 763.000 MHzZ 775.000 MAz 6.250 kHz 774.81410 MAz -60.53 dbm -25.53 db
775.000 MHz 775.900 MHz 100,000 kHz 775.77458 MHz -31.55 dém -18.55 d& 775.000 MHz 775.900 MHz 100.000 kHz 775.88427 MHz -45.24 dBm -32.24 dB
775.900 MHz 776.000 MHz 30.000 kHz 77592522 MHz -35.93 dBm -22.93 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.97408 MHz -49.86 dBm -36.86 dB
776.000 MHz 788,000 MHz 100.000 kHz 78142458 MHz 5.40 dBm -24.60 dB 776.000 MHz 788.000 MHz 100.000 kHz 783.17483 MHz 5.22 dém -24.78 dB
788.000 MHz 788,100 MHz 30.000 kHz 78803891 MHz -50.77 dém -37.77 d& 788.000 MHz 788.100 MHz 30.000 kHz 788.03741 MHz -34.98 dBm -21.98 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.21014 MHz -46.59 dBm -33.59 dB 788,100 MHz 793.000 MHz 100.000 kHz 789,13182 MHz -21.30 dBm -13.30 dB
793.000 MHz 806.000 MHz 6.250 kHz 79318831 MHz -65.62 dém -30.82 d8 793.000 MHz B06.000 MHz 6.250 kHz 793,22727 MHz -58.97 dBm -23.97 dB
—
Y
Il j ( £

Date: 11.0CT 2018 17.29:06

Date: 11.0CT.2018 17.40:29

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : A6GC4D-4G4USV6

Page Number

Report Version : Rev. 01

1 A117 of A157
Report Issued Date : Oct. 19, 2018

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG892506B

LTE Band 13 / 5MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

He

um

Sp um

Ref Level 30.00 dBm
SGL Count 100/100

Offset 14.00 dB Mode Auto Sweep

SGL Count 100/100

Ref Level 3000 dém Offset 14.00 de

Mode Auto Sweep

@1 AvgPwr (@1 tvgPwr
Limit Gheck BAES Limit Gheck PAES
20 dble—fRURIONS | INE ABS BAKS 20 dhipe—$PURIOUS | INE ABS paRg
1 [
10 dBm | 10 dBm H
ods H 0 dBm: ”
= IJ\ -10 dBm — { \
4 -20 dBm
L] L hall
15_LINE_#B AR SFURIDUS_LINE_AB, ‘ i LA
5_LIN 5 ] | SPURIOUS_LINE_ABS _ V \
iy | ; AP
" \ f 40 dBm " T r
ALl oo Y N
f\ J f=t L r LA
A -60 dBm
S I —
o Mmn™
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | Powerabs | ALimi Rangelow | Rangeup | RBW | Freguency | Pawerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 773.00400 MHz -52.32 dém -18.32 de 763.000 MHz 775.000 MHz 6.250 kHz 77395105 MHz -66.85 dBm -31.85 dB
775.000 MHz 775,900 MHz 100.000 kHz 775.89056 MHz -37.63 dém -24.63 dB 775.000 MHz 775.900 MHz 100.000 kHz 775,94201 MHz -53.02 dBm -40.02 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99436 MHz -38.33 dBm -25.33 dB 275.900 MHz 776.000 MHz 30.000 kHz 775.91074 MHz -57.88 dbm -a4.88 dB
776.000 MHz 788.000 MHz 100.000 kHz 777.30070 MHz 18.95 dBm -11.05 d& 776.000 MHz 788.000 MHz 100.000 kHz 786.62737 MHz 18.80 dBm -11.20 dB
788.000 MHz 788,100 MHz 30.000 kHz 788,04880 MHz -57.37 dBm ~44.37 d& 788.000 MHz 788.100 MHz 30.000 kHz 788.00075 MHz -40.06 dBm -27.06 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.10245 MHz -53.08 dBm -40.08 dB 788,100 MHz 793.000 MHz 100.000 kHz 789,79266 MHz ~37.73 dBm —24.73 dB
793.000 MHz 806,000 MHz 6.250 kHz 796.07143 MHz -67.10 dBm -32.10 dB 793.000 MHz 806.000 MHz 6.250 kHz 793,27922 MHz -64.79 dBm -29.79 dB
—
Y
Il j ( £
Date: 11.0CT.2018 17:27:28 Date: 11.0CT.2018 17:38:51
Lowest Band Edge /Full RB Highest Band Edge / Full RB
5, um oo Spectrum C%J
Ref Level 30.00 dem  Offset 14.00 dB Mode Auto Sweep Ref Level 30.00 dBm  Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100100
@1 AvgPwr (@1 AvgPwr
Limit §heck PARS Limit ¢heck
20 dbHre—bRURIOUS L INE ABS DAKS 20 dbipre—$RURIOUS | INE ABS D
10 dBm 10dBm
0 de ‘ odem [ ‘
-10 dBm — ‘ -10 dem — L
-20 dBm \ 20 dem . ;
S \ — ] L
SPURIOUS_LINE_ABS Lot | SPURI _LINE_ABS_ I\
-40 dBm ’J -40 dBm / ™.
-50 dBm J‘,,. } -50 dBm I"
-60 dBm -60 dBm
T WM
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALi Range Low Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 774.86214 MHz -45.68 dém -10.68 d& 763.000 MHzZ 775.000 MAz 6.250 kHz 774,07003 MAz -61.23 dbm -26.23 de
775.000 MHz 775.900 MHz 100,000 kHz 775.850909 MHz -31.71 dém -18.71 d8 775.000 MHz 775.900 MHz 100.000 kHz 775,84201 MHz -46.07 dBm -33.07 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.93332 MHz -36.00 dBm -23.00 dB 775.200 MHz 776.000 MHz 30.000 kHz 775.97667 MHz -50.53 dBm -37.58 dB
776.000 MHz 788.000 MHz 100.000 kHz 781.56843 MHz 4.85 dBm -25.15 d& 776.000 MHz 788.000 MHz 100.000 kHz 783.64236 MHz 4.70 dBm -25.30 dB
788.000 MHz 788,100 MHz 30.000 kHz 788,00195 MHz -51.52 dBm -38.52 d& 788.000 MHz 788.100 MHz 30.000 kHz 788.01424 MHz -35.27 dBm -22.27 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.11713 MHz -47.45 dBm -34.45 dB 788,100 MHz 793.000 MHz 100.000 kHz 789,14161 MHz -21.18 dBm -13.18 dB
793.000 MHz 806.000 MHz 6.250 kHz 793,69481 MHz -66.44 dBm -31.44 dB 703.000 MHz 806.000 MHz £.250 kHz 793.03247 MHz 60,45 dbm 25,46 dB
—
Y
Il j ( £

Date: 11.0CT 2018 17.30:44

Date: 11.0CT.2018 17.42.07

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : A6GC4D-4G4USV6

Page Number : A118 of A157
Report Issued Date : Oct. 19, 2018
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG892506B

LTE

Band 13 / 10MHz / QPSK

Band Edge / 1 RB

Band Edge / 1 RBmax

N o
Spectrum || Spectrum v
Ref Level 30.00 dbm  Offset 14.00 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 14.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS Limit ¢heck PA|
20 dbipe—§PURIOUS | INE ABS pakS 20 dbifie —$PURIOUS § INE_ABS | pa
10 dBm q wd ‘Hl
0 de J} 0 dé i
' \
-10 dem — /I \ -10 dém — / \
.20 dBm i | ! -20 dBm ¥ ’I T
f \
e [\ | . I [\
SPURIOUS_LINE_~BS N \‘ “ SPURIOUS_LINE_ABS “ ) Ji \
i Al
-40 dBm it A1 40 dei -
N UAEVANIY Y UIL_ Y I\\.J"‘ UL,/‘ w/ h/ .
-50 dBm IJ B 1 -50 dem N
-60 dBm A‘v' ,_Jl\_ -60 dB MU ‘
Start 763.0 MHz 7007 pts Stop B06.0 MHz Start 763.0 MHz 7007 pts Stop B06.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Range Lowt | Range Up | RBW | Frequency | powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 77488611 MHz -55.77 dBém -20.77 d& 763.000 MHz 775.000 MHz 6,250 kHz 774.59840 MHz -60.40 dem -25.40 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.89326 MHz -40.70 dBm -27.70 di 775.000 MHz 775.900 MHz 100.000 kHz 775.79256 MHz -49.02 dBm -36.02 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99476 MHz -42.86 dBm -29.86 dB 775.900 MHz 776.000 MHz 30,000 kHz 775,99176 MHz -53.92 dém -40.92 dB
776.000 MHz 788,000 MHz 100,000 kHz 777.57642 MHz 19,12 dBm -10.88 d& 776.000 MHz 768.000 MHz 100.000 kHz 786.39960 MHz 18.63 dBm -11.37 db
788.000 MHz 788.100 MHz 30.000 kHz 786.03811 MHz -52.71 dBm -39.71 d& 788.000 MHz 788.100 MHz 30,000 kHz 788.01174 MHz -44.,89 dBm -31.89 dB
788.100 MHz 793,000 MH2 100.000 kHz 788.13182 MHz -48.93 dém -35.93 dB 788.100 MHz 793.000 MHz 100.000 kHz 788.10245 MHz -43.70 dBém -30.70 dB
793.000 MHz 306,000 MHz 6,250 kHz 794,46104 MHz -53.62 dBm -18.62 dB 703.000 MHz 806.000 MHz 6,250 kHz 705,25325 MHz -61.31 dBm 26,81 dB
. —_— -—r
Il « V. ( ) )

Date: 11.0CT 2018 17.48:10

Date: 11 OCT.2018 17:52:42

Band Edge / Full RB

Spectrum u%:
Ref Level 30.00 dem Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
20d ‘iﬁn, l"IIDlnIIq7 1\F7AF| - BAES
10 dBm
0 dBm [ l
-10 dBm — J l
-20 dBm
. / \
| SPURIOUS_LINE_ABS_ o \-r,
-40 dBm
-50 dBm it
’f
-60 dBm
.../ "'Nw..\\_k
Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
763.000 MHz 775.000 MHz 6,250 kHz 774.91009 MHz -47.77 dBm -12.77 de
775.000 MHz 775.900 MHz 100.000 kHz 775.63162 MHz -33.79 dBm -20.79 dB
775,900 MHz 776.000 MHz 30,000 kHz 775.91104 MHz -39.33 dém -26.33 dB
776.000 MHz 788.000 MHz 100.000 kHz 785.24875 MHz 3.25 dBm -26.75 dB
788.000 MHz 788.100 MHz 30,000 kHz 788.02433 MHz -36.91 dBm -23.91 dB
788.100 MHz 793.000 MHz 100,000 kHz 788.87098 MHz -32.82 dBm -19.582 dB
793.000 MHz a06.000 MHz 6,250 kHz 793.01948 MHz -49.47 dBm -14.47 dB
r T

Date: 11.0CT.2018 17:49:26

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : A6GC4D-4G4USV6

Page Number 1 A119 of A157
Report Issued Date : Oct. 19, 2018
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0



SPORTON LAB.

FCC RF Test Report

Report No. : FG892506B

LTE Band 13 / 10MHz / 16QAM

Band Edge / 1 RB

Band Edge / 1 RBmax

N o
Spectrum || Spectrum v
Ref Level 30.00 dbm  Offset 14.00 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 14.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PAES Limit ¢heck PA|
20 dbipe—§PURIOUS | INE ABS pakS 20 dbifie —$PURIOUS § INE_ABS | pa
10 dBm q wd ﬂ
0ds J} 0 dé ”
10 dBm - /h\ -10 dem: — t
-20 dBm " 1 8 -20 dBm ,/‘ \‘\
\
. [\ | N | L\
SPURIOUS_LINE_ABS 7 )Y “ SPURIOUS_LINE_ABS ﬂ ! \
-40 dBm | At 40 derr d Mg 10l \
N T ST AN Yo
-50 dBm ,J i -50 dem ™
-60 dBm "u ﬁ} -60 dB o f
e L __.."\M‘J W' .
Start 763.0 MHz 7007 pts Stop B06.0 MHz Start 763.0 MHz 7007 pts Stop B06.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Range Lowt | Range Up | RBW | Frequency | powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 77497003 MHz -5E£.89 dBém -20.89 dB 763.000 MHz 775.000 MHz 6,250 kHz 774.62238 MHz -58.69 dém -23.60 db
775.000 MHz 775.900 MHz 100.000 kHz 775.89685 MHz -40.46 dBm -27.45 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.63611 MHz -38.83 dBm -25.83 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99955 MHz -42.74 dém -29.74 dB 775.900 MHz 776,000 MHz 30,000 kHz 775,92163 MHz -48.39 dem -35.80 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.56444 MHz 18,74 dBm -11.26 d& 776.000 MHz 788.000 MHz 100.000 kHz 786.38761 MHz 18.40 dBm -11.60 dB
788.000 MHz 788.100 MHz 30.000 kHz 786.03202 MHz -52.73 dBm -39.73 d& 788.000 MHz 788.100 MHz 30,000 kHz 788,00794 MHz -44.50 dBm -31.60 dB
788.100 MHz 793,000 MH2 100.000 kHz 788.15140 MHz -49.10 dém -36.10 dB 788.100 MHz 793.000 MHz 100.000 kHz 788.12692 MHz -42.99 dBm -29.99 dB
793.000 MHz 806,000 MHz 6,250 kHz 79448701 MHz -53.45 dBm -18.45 dB 793.000 MHz 806.000 MHz 6,250 kHz 795,22727 MHz -56,48 dBm -21.48 dB
. —_— -—r
Il « V. ( ) )

Date: 11.0CT 2018 17.47.48

Date: 11 OCT.2018 17:54:20

Band Edge / Full RB

Spectrum u%:
Ref Level 30.00 dem Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
20d ‘iﬁn, ﬂllplnllq7 'l'\FiﬂFl - BAES
10 dBm
0 dBm [ 1
-10 dBm — J l
-20 dBm
. / \
| SPURIOUS_LINE_ABS_ o \T
-40 dBm
50 dBm o
/fw M
-60 dBm ol
...-o/ ™,
Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit |
763.000 MHz 775.000 MHz 6,250 kHz 774.92208 MHz -46.93 dBm -11.93 de
775.000 MHz 775.900 MHz 100.000 kHz 775.40774 MHz -33.58 dBm -20.58 dB
775,900 MHz 776.000 MHz 30,000 kHz 775.99885 MHz -38.83 dém -25.83 dB
776.000 MHz 788.000 MHz 100.000 kHz 785.38062 MHz 2.68 dBm -27.32 de
788.000 MHz 788.100 MHz 30,000 kHz 788.01533 MHz -37.20 dBm -24.20 dB
788.100 MHz 793.000 MHz 100,000 kHz 788.30315 MHz -33.14 dBm -20.14 dB
793.000 MHz a06.000 MHz 6,250 kHz 793.12338 MHz -50.18 dBm -15.18 dB
r T

Date: 11.0CT.2018 17:51:04

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : A6GC4D-4G4USV6

Page Number 1 A120 of A157
Report Issued Date : Oct. 19, 2018

Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0




SPORTON LAB.

FCC RF Test Report

Report No. : FG892506B

Conducted Spur

ious Emission

LTE Band 2/ 1.4MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Date: 9.0CT 2018 10:4550

Date: § OCT.2018 10:46:43

: =) (=] — @
Ref Level 0.00 dBm  Offset 14.50 dB Mode Auto Swesp Ref Level 0.00 dBm Offset 14,50 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avgpwr
Limit Ihnrk PAES Limit 'thrrk PaES
10 ddfR—SELURIOUS | INE ARS BAES -10 ddRR—FRURIOUS LINE ARS PABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 d8 20 dBm
30 d8 -30 dBm
. A -40 dBm P
F— e A e A i ey e A el R gy P e s S e ~)
50 dBm
-50 dBm
-70 dBm
-80 dBm
-0 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 970.67216 MHz -44,23 dBm -31.23 dB 30,000 MHz 1,000 GHz 1.000 MHz 956.61419 MHz -44.21 dBm -31.21 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.71343 GHz -44.90 dBm -31.90 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.72015 GHz -44.,89 dBm -31.89 d&
1,920 GHz 3,000 GHz 1.000 MHz 2.97175 GHz -44,32 dBm -31.32 dB 1,920 GHz 2,000 GHz 1.000 MHz 2.09910 GHz -44,17 dBm -31.17 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.99142 GHz -39.65 dbm -26.65 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.67343 GHz -39.78 dBm -26.78 db
9.000 GHz 13.000 GHz 1.000 MHz 12.79678 GHz -41.25 dBm -28.25 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.74978 GHz -41.25 dBm -28.25 dB
13.000 GHz 19,500 GHz 1.000 MHz 16.40699 GHz -38.36 dBm -25.36 dB 13.000 GHz 19,500 GHz 1.000 MHz 16.40849 GHz -38 .45 dBm -25.45 d&
— —_— ~
L VA J - L JL 4 ‘

Middle Channel / QPSK

Middle Channel / 16QAM

: w0 @) |5, )
Ref Level 0.00 dém  Offset 14.50 dB Mode Auto Sweep Ref Level 0,00 dBm  Offset 14,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PARS
-10 ddfte—HBURIOUS | INE_ARS PARS -10 ddfR—HRURIONS JINE_ARS PABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 d8 20 dBm
30 de -30 dBm
P -40 dBm oo
e p— e Ty N S ~)
50 dBm
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Range Law Range Up | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 974.55022 MHz -44,25 dBm -31.25 dB 30,000 MHz 1,000 GHz 1.000 MHz 503.29085 MHz -44.,18 dBm -31.18 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.75919 GHz -44.66 dBm -31.66 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.77388 GHz -45.,05 dBm -32.05 dg
1,920 GHz 3,000 GHz 1.000 MHz 2.96387 GHz -44.,36 dBm -31.36 dB 1,920 GHz 2,000 GHz 1.000 MHz 2.09226 GHz -44.,06 dBm -31.06 d&
3.000 GHz 5.000 GHz 1.000 MHz 6.98842 GHz -39.83 dbm -26.83 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.99142 GHz -39.91 dBm -26.91 db
9.000 GHz 13.000 GHz 1.000 MHz 12.74928 GHz -41.23 dBm -28.23 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.73178 GHz -41,27 dBm -28.27 dB
13.000 GHz 19,500 GHz 1.000 MHz 16.42499 GHz -38.41 dBm -25.41 db 13.000 GHz 19,500 GHz 1.000 MHz 16.40999 GHz -38,39 dBm -25.39 dB
hid bl
{ L J v L L J wa

Date: 9.0CT.2018 10:48.16

Date: 9.0CT.2018 10:49.09

Sporton International (Shenzhen) Inc.
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : A6GC4D-4G4USV6

Page Number

1 A121 of A157

Report Issued Date : Oct. 19, 2018

Report Version

: Rev. 01

Report Template No.: BU5-FGLTE Version 2.0




o a0, FCC RF Test Report

Report No. : FG892506B

LTE Band 2/ 1.4MHz

] =
E n E
Ref Level 0,00 dBm  Offset 14,50 db Mode Auto Sweep Ref Level 0,00 dBm  Offset 14,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 avgPwr @1 AvgPwr
Limit thnrk PAES Limit PaES
-10 ddfR—FEURIQUS |INE_ARS PARS _1p diBe INE_ARS PAKS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
30 dB -30 dBm
e -40 dBm PP
Ww . o e ' -.---""""""'"’_'_' RSP Ep—_ i P
50 dBm
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 89747376 MHz —44,32 dBm -31.32 dB 30,000 MHz 1,000 GHz 1.000 MHz 922.68116 MHz -44,12 dem -31,12 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.75793 GHz -44.81 dBm -31.81dB 1.000 GHz 1.840 GHz 1.000 MHz 1.73106 GHz -45.03 dBm -32,03 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.98399 GHz -44,20 dBm -31,20 dB 1,920 GHz 3,000 GHz 1.000 MHz 2.06419 GHz -44,21 dBm -31.21 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.84393 GHz -39.85 dBm -26.85 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.94942 GHz -39.84 dBm -26.84 db
9.000 GHz 13.000 GHz 1.000 MHz 12.75578 GHz -41,31 dBm -28.31 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.74678 GHz -41,15 dBm -28.15 d8
13.000 GHz 19,500 GHz 1.000 MHz 16.43390 GHz -38.42 dBm -25.42 db 13.000 GHz 19,500 GHz 1.000 MHz 16.42199 GHz -38,57 deém -25.57 di
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Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 931.89155 MHz -44,23 dBm -31.23 dB 30,000 MHz 1,000 GHz 1.000 MHz 936.25437 MHz -44,26 dBm -31,26 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.72393 GHz -44.76 dBm -31.76 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.74534 GHz -44,90 dBm -31.90 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.95807 GHz -44,19 dBm -31,19 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,09190 GHz -44,18 dBm -31.18 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.93492 GHz -39.90 dBm -26.90 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.88593 GHz -39.79 dém -26.79 db
9,000 GHz 13,000 GHz 1.000 MHz 12.77628 GHz -41,26 dBm -28.26 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.69179 GHz -41,33 dBm -28.33 dB
13,000 GHz 18.500 GHz 1.000 MHz 16.41298 GHz -38.55 dBm -25.55 dB 13.000 GHz 18,500 GHz 1.000 MHz 16. 42699 GHz -38,43 dem -25,43 db
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30,000 MHz 1,000 GHz 1.000 MHz 949,34283 MHz -44,25 dBm -31.25 dB 30,000 MHz 1,000 GHz 1.000 MHz 959.52274 MHz -44.24 dBm -31.24 d8
1.000 GHz 1.840 GHz 1.000 MHz 1.73148 GHz -44.85 dBm -31.85 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.69958 GHz -44.85 dBm -31.85 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.99514 GHz -44,18 dBm -31.18 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,06887 GHz -44,30 dBm -31,30 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.85142 GHz -39.74 dBm -26.74 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.88193 GHz -39.91 dém -26.91 db
9.000 GHz 13.000 GHz 1.000 MHz 12.75728 GHz -41.10 dBm -28.10 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.72628 GHz -41,22 dBm -28.22 dB
13.000 GHz 19,500 GHz 1.000 MHz 16.40399 GHz -38.49 dBm -25.49 db 13.000 GHz 19,500 GHz 1.000 MHz 16.41749 GHz -38.44 dBm -25.44 dB
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30,000 MHz 1,000 GHz 1.000 MHz 944.49525 MHz -44,17 dBm -31.17 dB 30,000 MHz 1,000 GHz 1.000 MHz 938.19340 MHz -44.,10 dBm -31.10 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.80747 GHz -45.05 dBm -32.05 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.79319 GHz -44,96 dBm -31.96 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.98974 GHz -44,08 dBm -31.08 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,05555 GHz -44,25 dBm -31.25 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.86693 GHz -39.90 dBm -26.90 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.91092 GHz -39.72 dém -26.72 db
9.000 GHz 13.000 GHz 1.000 MHz 12.74028 GHz -41.2¢ dBm -28.24 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.70279 GHz -41,23 dBm -28.23 dB
13.000 GHz 19,500 GHz 1.000 MHz 16.44440 GHz -38.27 dBm -25.27 dB 13.000 GHz 19,500 GHz 1.000 MHz 16.43249 GHz -38 .49 dBm -25.49 d&
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SPORTON LAB.

FCC RF Test Report

Report No. : FG892506B

LTE Band 2 / 5MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM
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Rangelow | Rangeup | RBW | Frequency Power Abs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 944.98001 MHz -54.27 dBm -41,27 dB 30,000 MHz 1,000 GHz 1.000 MHz 878.08346 MHz -54.15 dBm -41.15 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83979 GHz -52.42 dBm -39.42 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.83979 GHz -52,80 dBm -39.80 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.96815 GHz -54,17 dBm -41,17 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,08506 GHz -54,15 dBm -41,15 dB
3.000 GHz 2.000 GHz 1.000 MHz 3.70118 GHz -48.13 dBm -35.13dB 3.000 GHz 9.000 GHz 1.000 MHz 3.7011% GHz -46.71 dBm -33.71 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.73678 GHz -51.2¢ dBm -38.24 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.76378 GHz -51.14 dBm -38.14 dB
13.000 GHz 19,500 GHz 1.000 MHz 16.41040 GHz -48,45 dBm -35.45 db 13.000 GHz 19,500 GHz 1.000 MHz 16.42099 GHz -48.43 dBm -35.43 d&
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Range Law Range Up | RBW | Frequency Power Abs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 968.24838 MHz -54,00 dBm -41,00 dB 30,000 MHz 1,000 GHz 1.000 MHz 938.19340 MHz -54,10 dBm -41.10 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.77856 GHz -54.58 dBm -41.58 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.81040 GHz -54,89 dBm -41.89 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.96815 GHz -54,24 dBm -41,24 dB 1,920 GHz 3,000 GHz 1.000 MHz 2.96671 GHz -54,32 dBm -41,32 dB
3.000 GHz 2.000 GHz 1.000 MHz 3.75569 GHz -42.21 dBm -29.21 dB 3.000 GHz 9.000 GHz 1.000 MHz 3.7556% GHz -42,33 dBm -29.33 db
9.000 GHz 13.000 GHz 1.000 MHz 12.71929 GHz -51.20 dBm -38.20 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.79578 GHz -51.25 dBm -38.25 dB
13.000 GHz 19,500 GHz 1.000 MHz 16.41940 GHz -48.22 dBm -35.22 dB 13.000 GHz 19,500 GHz 1.000 MHz 16.41899 GHz -48.61 dBm -35.61 dB
il il
{ N J v L L J wa

Date: 9.0CT.2018 11.20.57

Date: 9.0CT.2018 11.21.50

Sporton International (Shenzhen) Inc.

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : A6GC4D-4G4USV6

Page Number 1 A124 of A157
Report Issued Date : Oct. 19, 2018
Report Version : Rev. 01

Report Template No.: BU5-FGLTE Version 2.0




o a0, FCC RF Test Report Report No. : FG892506B

LTE Band 2 / 5MHz

] =
E n E
Ref Level 0,00 dBm  Offset 14,50 db Mode Auto Sweep Ref Level 0,00 dBm  Offset 14,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 avgPwr @1 AvgPwr
Limit thnrk PAES Limit PaES
-10 ddfR—FEURIQUS |INE_ARS PARS _1p diBe INE_ARS PAKS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
-30 dB -30 dBm
40 dB -40 dBm
T T A 50 dBm T oo A
T — L Forr p———— A
.m.-'-"‘J' --D-"“J'
-50 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 967.76362 MHz -54.18 dBm -41.18 dB 30,000 MHz 1,000 GHz 1.000 MHz 965.82459 MHz -54.20 dBm -41.20 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.73820 GHz -54.46 dBm -41.46 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.75625 GHz -55.05 dBm -42,05 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.97787 GHz -54,34 dBm -41,34 dB 1,920 GHz 3,000 GHz 1.000 MHz 2.88286 GHz -54,50 dBm -41,50 dB
3.000 GHz 2.000 GHz 1.000 MHz 3.81068 GHz -42.08 dBm -29.08 dB 3.000 GHz 9.000 GHz 1.000 MHz 3.81068 GHz -42,94 dBm -29,94 db
9.000 GHz 13.000 GHz 1.000 MHz 12.76028 GHz -51.20 dBm -38.20 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.79528 GHz -51.14 dBm -38.14 dB
13.000 GHz 19,500 GHz 1.000 MHz 16.41840 GHz -48,34 dBm -35.34 dB 13.000 GHz 19,500 GHz 1.000 MHz 16.39349 GHz -48,14 dBm -35,14 d&
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30.000 MHz 1.000 GHz 1.000 MHz 801.35182 MHz -54.18 dBm -41.18 dB 30,000 MHz 1,000 GHz 1.000 MHz 999.75762 MHz -54.12 dBm -41.12 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83307 GHz -46.32 dBm -33.32dB 1.000 GHz 1.840 GHz 1.000 MHz 1.83979 GHz -42.56 dBm -29.56 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.98219 GHz -54,16 dBm -41,16 dB 1,920 GHz 3,000 GHz 1.000 MHz 2.06563 GHz -54,23 dBm -41,23 dB
3.000 GHz 2.000 GHz 1.000 MHz 3.70118 GHz -46,39 dBm -33.39 dB 3.000 GHz 2,000 GHz 1.000 MHz 3.7016% GHz -47.75 dBm -34.75 dB
9,000 GHz 13,000 GHz 1.000 MHz 12.79128 GHz -51,24 dBm -38.24 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.75778 GHz -51.15 dBm -38.15 dB
13,000 GHz 18.500 GHz 1.000 MHz 1642595 GHz -48.46 dBm -35.46 dB 13.000 GHz 18,500 GHz 1.000 MHz 16.20548 GHz -48.27 dBm -35.27 db
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LTE Band 2 / 10MHz
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Middle Channel / 16QAM
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30,000 MHz 1,000 GHz 1.000 MHz 939.16292 MHz -54.05 dBm -41.05 dB 30,000 MHz 1,000 GHz 1.000 MHz 978.42829 MHz -54.31 dBm -41.31 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.82972 GHz -54.61 dBm -41.61 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.75961 GHz -54.87 dBm -41.87 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.90697 GHz -54,43 dBm -41,43 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,09604 GHz -54,04 dBm -41.04 dB
3.000 GHz 2.000 GHz 1.000 MHz 3.75118 GHz -40.08 dBm -27.08 dB 3.000 GHz 9.000 GHz 1.000 MHz 3.7511% GHz -40.10 dBm -27.10 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.74578 GHz -51.27 dBm -38.27 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.78828 GHz -51.21 dBm -38.21 dB
13.000 GHz 19,500 GHz 1.000 MHz 16.39599 GHz -48,34 dBm -35.34 dB 13.000 GHz 19,500 GHz 1.000 MHz 16.41949 GHz -48 .48 dBm -35.48 dB
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30,000 MHz 1,000 GHz 1.000 MHz 862.57121 MHz -53.78 dBm -40,78 dB 30,000 MHz 1,000 GHz 1.000 MHz 807.65367 MHz -54.26 dBm -41.26 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.72225 GHz -54.78 dBm -41.78 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.77262 GHz -54.85 dBm -41.85 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.96455 GHz -54,32 dBm -41,32 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,03324 GHz -54,26 dBm -41.26 dB
3.000 GHz 2.000 GHz 1.000 MHz 3.80118 GHz -37.78 dBm -24.78 dB 3.000 GHz 9.000 GHz 1.000 MHz 3.80118 GHz -38.45 dBm -25.45 db
9.000 GHz 13.000 GHz 1.000 MHz 12.74128 GHz -51.11 dBm -38.11 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.70079 GHz -51.17 dBm -38.17 dB
13.000 GHz 19,500 GHz 1.000 MHz 16.43740 GHz -48,48 dBm -35.48 db 13.000 GHz 19,500 GHz 1.000 MHz 16.41149 GHz -48.22 dBm -35.22 di&
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30,000 MHz 1,000 GHz 1.000 MHz 987.63868 MHz -54.14 dBm —41.14 dB 30,000 MHz 1,000 GHz 1.000 MHz 936.73913 MHz -54,14 dBm -41.14 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83760 GHz -38.71 dBm -25.71dB 1.000 GHz 1.840 GHz 1.000 MHz 1.83769 GHz -40.21 dBm -27.21 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.97859 GHz -54,14 dBm -41,14 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,07679 GHz -54,27 dBm -41.27 dB
3.000 GHz 2.000 GHz 1.000 MHz 3.70168 GHz -46.06 dBm -33.06 dB 3.000 GHz 9.000 GHz 1.000 MHz 3.7016% GHz -47.76 dBm -34.76 db
9.000 GHz 13.000 GHz 1.000 MHz 12.73678 GHz -51.12 dBm -38.12 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.73228 GHz -51.18 dBm -38.18 dB
13.000 GHz 19,500 GHz 1.000 MHz 16.41640 GHz -48.47 dBm -35.47 dB 13.000 GHz 19,500 GHz 1.000 MHz 17.80888 GHz -48.47 dém -35.47 dB
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-60 dBm
-70 dBm
-0 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 981.82158 MHz -54.01 dBm -41.01 dB 30,000 MHz 1,000 GHz 1.000 MHz 964.37031 MHz -54.13 dBm -41.13 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83979 GHz -54.72 dBm -41.72 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.83937 GHz -54,89 dBm -41.89 dB
1,920 GHz 3,000 GHz 1.000 MHz 2,99082 GHz -53,97 dBm -40,97 dB 1,920 GHz 3,000 GHz 1.000 MHz 2.07529 GHz -54,25 dBm -41.25 dB
3.000 GHz 2.000 GHz 1.000 MHz 3.74668 GHz -38.89 dbm -25.82 dB 3.000 GHz 9.000 GHz 1.000 MHz 3.7466% GHz -39.22 dém -26.22 db
9.000 GHz 13.000 GHz 1.000 MHz 12.73228 GHz -51.08 dBm -38.08 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.72078 GHz -51,19 dBm -38.19 dB
13.000 GHz 19,500 GHz 1.000 MHz 16.41640 GHz -48,42 dBm -35.42 db 13.000 GHz 19,500 GHz 1.000 MHz 16.41999 GHz -48,34 dBém -35,34 d&
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